TAKE RACING TO THE NEXT LEVEL®

DIRECT KEYBOARD AND
MOUSE TRAY
INSTRUCTION MANUAL

i

RACING
e



YOUR

SIM RACING
JOURNEY
STARTS
HERE

We know you’re eager to start racing! Take your time with the
instructions and follow this guide to assemble your product.
You’ll be setting yourself up for success by following the
instruction booklet to fully optimize your product.

ASSEMBLY
VIDEO

@next_level_racing

@nextlevelracingOfficial

@nextlvlracing

Next Level Racing

FOLLOW
Us

00900

support@nextlevelracing.com



TAKE RACING
TO THE NEXT LEVEL®

NEXTLEVELRACING.COM

R

RHCING




8 support@nextlevelracing.com

PRE-RACE
CHECKS

WARNING

- Please do not use power tools for assembly as over tightening can damage your frame.

- If you require further support, consult the installation video or contact us at support@nextlevelracing.com
- Do not force parts together.

- Avoid cross threading bolts.

. Take care when making adjustments while electronics are mounted.

\ If you require any support with
§ your product please contact our friendly team at:
/4

support@nextlevelracing.com

WAR N I NG NLR-R006 F-GT PRO DIRECT KEYBOARD

CHOKING HAZARD - Small parts AND MOUSE TRAY
not for children under 3 years or any NLR-RO06 INSTRUCTIONS
individuals who have a tendency to Date of Document: February, 2025

place inedible objects in their mouths.

Manufactured by:
Next Level Racing Simulations PTY LTD

23 Olympic CCT,
Southport, QLD,
Australia

ASSEMBLY ]
VIDEO HRB’BUBLJ@

bit.ly/nirbuild




Video Instruction: bit.ly/nirbuild

IN THE

*NOT TO SCALE
NOTE: Some Iltems Come with
Rust Resistant Coating
e N\ N N
J
N
\ 1x KEYBOARD TRAY ) U 1x MOUSE TRAY ) L 1x MOUNTING BRACKET Y,
e N\ [ N
4 X M6 WASHER 4 x M6 16mm BUTTON HEAD BOLT 2 X M8 70mm BUTTON HEAD BOLT
7 X M8 WASHER 4 x M8 16mm BUTTON HEAD BOLT 1X M8 75mm BUTTON HEAD BOLT 3 X M8 NYLOC NUT
\. J \ J . J \\ J
e N\ [ N

TS

1X 4mm ALLEN KEY
\_ 1X BARREL SPACER ] 1X 5mm ALLEN KEY )




8 support@nextlevelracing.com

PARTS:

e 1x Mounting Bracket

(RIGHT—HAND KEYBOARD ASSEMBLY)
A) B)

MOUNTING LOCATION

A) Remove Nyloc Nuts shown from underside of F-GT Pro mid-frame connection.
B) Align the Mounting Bracket with the existing Bolts on the mid-frame connection. Reinstall Nyloc Nuts.

PARTS:

o 1x Cockpit Mounting Arm

® 2 x M8 70mm Button Head Bolts
® 2 x M8 Washers
® 2 x M8 Nyloc Nuts

A) Align the Cockpit Mounting Arm with the holes on the Mounting Bracket.
B) Bolt through Mounting Bracket and Cockpit Mounting Arm using M8 Bolts, Washers, and Nyloc Nuts.

PARTS:

o 1x Tray Mounting Arm
e 1x Barrel Spacer

e 1x M8 75mm Button Head Bolt
® 1x M8 Washer

e 1x M8 Nyloc Nut

A) Align the Tray Mounting Arm with the holes on the Cockpit Mounting Arm.
B) Place Barrel Spacer inbetween interlocked arms. Bolt through using M8 Bolt, Washer, and Nyloc Nut.



Video Instruction: bit.ly/nirbuild

PARTS:

® 1x Mouse Tray

® 4 x M6 16mm Button Head Bolts
® 4 x M6 Washers

% O

04 A) Align Mouse Tray mounting holes with small inserts on Tray Mounting Arm.
B) Bolt through Mouse Tray into inserts using M6 Bolts and Washers.

PARTS:

o 1xKeyboard Tray

® 4 x M8 16mm Button Head Bolts
® 4 x M8 Washers

(™

05 A) Align Keyboard Tray mounting holes with large inserts on Tray Mounting Arm.
B) Bolt through Mouse Tray into inserts using M8 Bolts and Washers.

PARTS:

(LEFT—HAND KEYBOARD ASSEMBLY)

o 1x Mounting Bracket

=

A) e / B
Y/ S5 7

N & G

‘ 74 g
=
a (&, A\
N A

- B MOUNTING LOCATION

06 A) Remove Nyloc Nuts shown from underside of F-GT Pro mid-frame connection.

B) Align the Mounting Bracket with the existing Bolts on the mid-frame connection. Reinstall Nyloc Nuts.




8 support@nextlevelracing.com

A) Align the Cockpit Mounting Arm with the holes on the Mounting Bracket.

07

PARTS:

o 1x Cockpit Mounting Arm

® 2 x M8 70mm Button Head Bolts
® 2 x M8 Washers
® 2 x M8 Nyloc Nuts

B) Bolt through Mounting Bracket and Cockpit Mounting Arm using M8 Bolts, Washers, and Nyloc Nuts.

A) Align the Tray Mounting Arm with the holes on the Cockpit Mounting Arm.

PARTS:

o 1x Tray Mounting Arm
o 1x Barrel Spacer

® 1x M8 75mm Button Head Bolt
o 1x M8 Washer
o 1x M8 Nyloc Nut

B) Place Barrel Spacer inbetween interlocked arms. Bolt through using M8 Bolt, Washer, and Nyloc Nut.

A) Align Mouse Tray mounting holes with small inserts on Tray Mounting Arm.

09

B) Bolt through Mouse Tray into inserts using M6 Bolts and Washers.

PARTS:

e 1x Mouse Tray

® 4 x M6 16mm Button Head Bolts
® 4 x M6 Washers

% O




A) Align Keyboard Tray mounting holes with large inserts on Tray Mounting Arm.
B) Bolt through Mouse Tray into inserts using M8 Bolts and Washers.

PARTS:

o 1xKeyboard Tray

e 4 x M8 16mm Button Head Bolts
® 4 x M8 Washers

(™

ADJUSTMENTS

SIDE VIEW SIDE VIEW A TOP VIEW

\. VAN J .z J

PARTS:

e NIL

Loosen the Bolts indicated above and change the Mouse and Keyboard Trays to your desired Angle and Position.

11 Retighten the Bolts to lock in place.




8 support@nextlevelracing.com

WARNING

Please do not use power tools for assembly as over tightening can damage your frame.

If you require further support, consult the installation video or contact us at support@nextlevelracing.com

Do not force parts together.

Avoid cross threading bolts.

Take care when making adjustments while electronics are mounted.

ASSISTANCE

ASSEMBLY
VIDEO

bit.ly/nlrbuild

If you require further support with your product please
contact our friendly team at: support@nextlevelracing.com

10



Video Instruction: bit.ly/nirbuild

Manuel d'instructions du plateau pour clavier et souris F-GT Pro Direct

Nous savons que vous avez hate de commencer a courir | Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous
préparerez au succes en suivant le livret d'instructions pour optimiser pleinement votre produit.

CONTROLES AVANT LA COURSE

AVERTISSEMENT
+ Veuillez ne pas utiliser d’outils électriques pour 'assemblage car un serrage excessif peut endommager votre cadre.
+ Sivous avez besoin d’une assistance supplémentaire, consultez la vidéo d'installation ou contactez-nous a support@nextlevelracing.com
+ Ne forcez pas les pieces ensemble.
« Evitez de croiser les filetages des boulons.
+ Soyez prudent lorsque vous effectuez des réglages alors que les composants électroniques sont montés.

Sivous avez besoin d'assistance concernant votre produit, veuillez contacter notre sympathique équipe a I'adresse suivante : support@nextievelracing.com
AVERTISSEMENT RISQUE D'ETOUFFEMENT
Petites pieces déconseillées aux enfants de moins de 3 ans ou aux personnes ayant tendance a mettre des objets non comestibles dans leur bouche.

DEMARRER - Se référer aux images.

01- A) Retirez les écrous Nyloc illustrés sous la connexion du cadre central du F-GT Pro. B) Alignez le support de montage avec les boulons existants sur la connexion du
cadre central. Réinstallez les écrous Nyloc.

02 - A) Alignez le bras de montage du cockpit avec les trous du support de montage. B) Fixez le support de montage et le bras de montage du cockpit a 'aide de
boulons M8, de rondelles et d'écrous Nyloc.

03 - A) Alignez le bras de montage du plateau avec les trous du bras de montage du cockpit. B) Placez I'entretoise de barillet entre les bras imbriqués. Boulonnez a
I'aide d’'un boulon M8, d’'une rondelle et d’un écrou Nyloc.

04 - A) Alignez les trous de montage du plateau de souris avec les petits inserts du bras de montage du plateau. B) Boulonnez le plateau de souris dans les inserts a
I'aide de boulons et de rondelles M6.

05 - A) Alignez les trous de montage du plateau du clavier avec les grands inserts du bras de montage du plateau. B) Boulonnez le plateau de la souris dans les inserts a
I'aide de boulons et de rondelles M8.

06 - A) Retirez les écrous Nyloc illustrés sous la connexion du cadre central du F-GT Pro. B) Alignez le support de montage avec les boulons existants sur la connexion
du cadre central. Réinstallez les écrous Nyloc.

07 - A) Alignez le bras de montage du cockpit avec les trous du support de montage. B) Boulonnez le support de montage et le bras de montage du cockpit a I'aide de
boulons M8, de rondelles et d'écrous Nyloc.

08 - A) Alignez le bras de montage du plateau avec les trous du bras de montage du cockpit. B) Placez I'entretoise de barillet entre les bras imbriqués. Boulonnez a
I'aide d’un boulon M8, d’'une rondelle et d’un écrou Nyloc.

09 - A) Alignez les trous de montage du plateau de souris avec les petits inserts du bras de montage du plateau. B) Boulonnez le plateau de souris dans les inserts a
I'aide de boulons et de rondelles M6.

10 - A) Alignez les trous de montage du plateau du clavier avec les grands inserts du bras de montage du plateau. B) Vissez le plateau de la souris dans les inserts a
I'aide de boulons et de rondelles M8.

AVERTISSEMENT

+ Veuillez ne pas utiliser d'outils électriques pour 'assemblage car un serrage excessif peut endommager votre cadre.

+ Sivous avez besoin d’une assistance supplémentaire, consultez la vidéo d'installation ou contactez-nous a support@nextievelracing.com
+ Ne forcez pas les pieces ensemble.

+ Evitez de croiser les filetages des boulons.

+ Soyez prudent lorsque vous effectuez des réglages alors que les composants électroniques sont montés.

1



8 support@nextlevelracing.com

F-GT Pro Direct toetsenbord en muislade Gebruiksaanwijzing

We weten dat je staat te popelen om te beginnen met racen! Neem de tijd om de instructies te lezen en volg deze gids om je product te monteren. Je zult jezelf op
succes voorbereiden door het instructieboekje te volgen om je product volledig te optimaliseren.

CONTROLES VOOR DE RACE

WAARSCHUWING

« Gebruik geen elektrisch gereedschap voor de montage, want te vast aandraaien kan het frame beschadigen.

+ Als u verdere ondersteuning nodig hebt, raadpleeg dan de installatievideo of neem contact met ons op via support@nextlevelracing.com
« Forceer de onderdelen niet in elkaar.

« Vermijd het kruislings vastdraaien van bouten.

+ Wees voorzichtig bij het maken van aanpassingen terwijl de elektronica gemonteerd is.

Als u ondersteuning nodig heeft met uw product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com
WAARSCHUWING VERSTIKKINGSGEVAAR
Kleine onderdelen zijn niet geschikt voor kinderen jonger dan 3 jaar en personen die de neiging hebben oneetbare voorwerpen in hun mond te stoppen.

START - Raadpleeg afbeeldingen.

01- A) Verwijder de afgebeelde Nyloc-moeren van de onderkant van de F-GT Pro mid-frameverbinding. B) Lijn de montagebeugel uit met de bestaande bouten op de
mid-frameverbinding. Installeer de Nyloc-moeren opnieuw.

02 - A) Lijn de cockpitmontagearm uit met de gaten op de montagebeugel. B) Schroef de montagebeugel en de cockpitmontagearm vast met M8-bouten, ringen en
Nyloc-moeren.

03 - A) Lijn de Tray Mounting Arm uit met de gaten op de Cockpit Mounting Arm. B) Plaats de Barrel Spacer tussen de vergrendelde armen. Schroef door met behulp van
M8-bout, ring en Nyloc-moer.

04 - A) Lijn de montagegaten van de muislade uit met de kleine inzetstukken op de lademontagearm. B) Schroef de muislade door de inzetstukken met behulp van M6-
bouten en ringen.

05 - A) Lijn de bevestigingsgaten van de toetsenbordlade uit met de grote inzetstukken op de lade-montagearm. B) Schroef de muislade door de inzetstukken met
behulp van M8-bouten en ringen.

06 - A) Verwijder de afgebeelde Nyloc-moeren van de onderkant van de F-GT Pro mid-frameverbinding. B) Lijn de montagebeugel uit met de bestaande bouten op de
mid-frameverbinding. Installeer de Nyloc-moeren opnieuw.

07 - A) Lijn de cockpitmontagearm uit met de gaten op de montagebeugel. B) Schroef de montagebeugel en de cockpitmontagearm vast met M8-bouten, ringen en
Nyloc-moeren.

08 - A) Lijn de Tray Mounting Arm uit met de gaten op de Cockpit Mounting Arm. B) Plaats de Barrel Spacer tussen de vergrendelde armen. Schroef door met behulp van
M8-bout, ring en Nyloc-moer.

09 - A) Lijn de montagegaten van de muislade uit met de kleine inzetstukken op de lademontagearm. B) Schroef de muislade door de inzetstukken met behulp van M6-
bouten en ringen.

10 - A) Lijn de bevestigingsgaten van de toetsenbordlade uit met de grote inzetstukken op de lade-montagearm. B) Schroef de muislade door de inzetstukken met
behulp van M8-bouten en ringen.

WAARSCHUWING

+ Gebruik geen elektrisch gereedschap voor de montage, want te vast aandraaien kan het frame beschadigen.

« Als u verdere ondersteuning nodig hebt, raadpleeg dan de installatievideo of neem contact met ons op via support@nextlevelracing.com
« Forceer de onderdelen niet in elkaar.

« Vermijd het kruislings vastdraaien van bouten.

« Wees voorzichtig bij het maken van aanpassingen terwijl de elektronica gemonteerd is.

12



Video Instruction: bit.ly/nirbuild

Manuale di istruzioni per il vassoio per tastiera e mouse F-GT Pro Direct

Sappiamo che non vedi l'ora di iniziare a gareggiare! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo
seguendo il libretto di istruzioni per ottimizzare completamente il tuo prodotto.

CONTROLLI PRE-GARA

AVVERTIMENTO

+ Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo puo danneggiare il telaio.

+ Se hai bisogno di ulteriore supporto, consulta il video di installazione o contattaci all'indirizzo support@nextlevelracing.com
+ Non forzare le parti insieme.

« Evitare diincrociare i bulloni.

+ Prestare attenzione quando si effettuano regolazioni mentre i componenti elettronici sono montati.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro cordiale team all'indirizzo: support@nextlevelracing.com
ATTENZIONE PERICOLO DI SOFFOCAMENTO
Parti di piccole dimensioni non adatte ai bambini di eta inferiore ai 3 anni 0 a persone che hanno la tendenza a mettersi in bocca oggetti non commestibili.

INIZIO - Fare riferimento alle immagini.

01- A) Rimuovere i dadi Nyloc mostrati dalla parte inferiore della connessione del telaio centrale F-GT Pro. B) Allineare la staffa di montaggio con i bulloni esistenti sulla
connessione del telaio centrale. Reinstallare i dadi Nyloc.

02 - A) Allineare il braccio di montaggio della cabina di guida con i fori sulla staffa di montaggio. B) Avvitare la staffa di montaggio e il braccio di montaggio della cabina
di guida utilizzando bulloni M8, rondelle e dadi Nyloc.

03 - A) Allineare il braccio di montaggio del vassoio con i fori sul braccio di montaggio della cabina di guida. B) Posizionare il distanziale della canna tra i bracci
interbloccati. Awvitare utilizzando bullone M8, rondella e dado Nyloc.

04 - A) Allineare i fori di montaggio del vassoio per mouse con i piccoli inserti sul braccio di montaggio del vassoio. B) Avvitare il vassoio per mouse negli inserti
utilizzando bulloni e rondelle M.

05 - A) Allineare i fori di montaggio del vassoio della tastiera con gli inserti grandi sul braccio di montaggio del vassoio. B) Avvitare il vassoio del mouse negli inserti
utilizzando bulloni M8 e rondelle.

06 - A) Rimuovere i dadi Nyloc mostrati dalla parte inferiore della connessione del telaio centrale F-GT Pro. B) Allineare la staffa di montaggio con i bulloni esistenti sulla
connessione del telaio centrale. Reinstallare i dadi Nyloc.

07 - A) Allineare il braccio di montaggio della cabina di guida con i fori sulla staffa di montaggio. B) Avvitare la staffa di montaggio e il braccio di montaggio della cabina
di guida utilizzando bulloni M8, rondelle e dadi Nyloc.

08 - A) Allineare il braccio di montaggio del vassoio con i fori sul braccio di montaggio della cabina di guida. B) Posizionare il distanziale della canna tra i bracci
interbloccati. Awvitare utilizzando bullone M8, rondella e dado Nyloc.

09 - A) Allineare i fori di montaggio del vassoio del mouse con i piccoli inserti sul braccio di montaggio del vassoio. B) Awvitare il vassoio del mouse negli inserti
utilizzando bulloni M6 e rondelle.

10 - A) Allineare i fori di montaggio del vassoio della tastiera con gli inserti grandi sul braccio di montaggio del vassoio. B) Awvitare il vassoio del mouse negli inserti
utilizzando bulloni M8 e rondelle.

AVVERTIMENTO

+ Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo pud danneggiare il telaio.

+ Se hai bisogno di ulteriore supporto, consulta il video di installazione o contattaci all'indirizzo support@nextlevelracing.com
+ Non forzare le parti insieme.

« Evitare di incrociare i bulloni.

« Prestare attenzione quando si effettuano regolazioni mentre i componenti elettronici sono montati.

13



8 support@nextlevelracing.com

Manual de instrucciones de la bandeja para teclado y raton F-GT Pro Direct

Sabemos que estds ansioso por empezar a competi. Témgte tu tiempo con las instrucciones y sigue esta gufa para ensamblar tu producto. Si sigues el folleto de
instrucciones para optimizar al méximo tu producto, estaras listo para el éxito.

CONTROLES PREVIOS A LA CARRERA

ADVERTENCIA

+ No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dafiar el marco.

+ Si necesita mds ayuda, consulte el video de instalacién o contdctenos a support@nextlevelracing.com
+ No fuerce las piezas para juntarlas.

« Evite roscar transversalmente los pernos.

+ Tenga cuidado al realizar ajustes mientras los componentes electrénicos estén montados.

Si necesita ayuda con su producto, comuniguese con nuestro amable equipo a: support@nextlevelracing.com
ADVERTENCIA PELIGRO DE ASFIXIA
Piezas pequefias no aptas para nifios menores de 3 afios ni para personas que tengan tendencia a llevarse objetos no comestibles a la boca.

INICIO - Consulte las imagenes.

01- A) Retire las tuercas Nyloc que se muestran en la parte inferior de la conexion del bastidor intermedio del F-GT Pro. B) Alinee el soporte de montaje con los pernos
existentes en la conexion del bastidor intermedio. Vuelva a instalar las tuercas Nyloc.

02 - A) Alinee €l brazo de montaje de la cabina con los orificios del soporte de montaje. B) Atornille el soporte de montaje y el brazo de montaje de la cabina con pernos
M8, arandelas y tuercas Nyloc.

03 - A) Alinee el brazo de montaje de la bandeja con los orificios del brazo de montaje de la cabina. B) Coloque el espaciador del cafion entre los brazos entrelazados.
Atornillelo con un perno M8, una arandela y una tuerca Nyloc.

04 - A) Alinee los orificios de montaje de la bandeja del mouse con los insertos pequefios en el brazo de montaje de la bandeja. B) Atornille la bandeja del mouse en los
insertos usando pernos M6 y arandelas.

05 - A) Alinee los orificios de montaje de la bandeja del teclado con los insertos grandes en el brazo de montaje de la bandeja. B) Atornille la bandeja del mouse en los
insertos usando pernos M8 y arandelas.

06 - A) Retire las tuercas Nyloc que se muestran en la parte inferior de la conexion del bastidor intermedio del F-GT Pro. B) Alinee el soporte de montaje con los permnos
existentes en la conexion del bastidor intermedio. Vuelva a instalar las tuercas Nyloc.

07 - A) Alinee el brazo de montaje de la cabina con los orificios del soporte de montaje. B) Atornille el soporte de montaje y el brazo de montaje de la cabina con pernos
M8, arandelas y tuercas Nyloc.

08 - A) Alinee el brazo de montaje de la bandeja con los orificios del brazo de montaje de la cabina. B) Coloque el espaciador del cafién entre los brazos entrelazados.
Atornillelo con un perno M8, una arandela y una tuerca Nyloc.

09 - A) Alinee los orificios de montaje de la bandeja del mouse con los insertos pequefios en el brazo de montaje de la bandeja. B) Atornille la bandeja del mouse en los
insertos usando pernos M6 y arandelas.

10 - A) Alinee los orificios de montaje de la bandeja del teclado con los insertos grandes en el brazo de montaje de la bandeja. B) Atomille la bandeja del mouse en los
insertos usando pernos M8 y arandelas.

ADVERTENCIA

+ No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dafiar el marco.

+ Si necesita mds ayuda, consulte el video de instalacién o contdctenos a support@nextlevelracing.com
+ No fuerce las piezas para juntarlas.

« Evite roscar transversalmente los pernos.

« Tenga cuidado al realizar ajustes mientras los componentes electrdnicos estan montados.

14



Video Instruction: bit.ly/nirbuild

Bedienungsanleitung fiir F-GT Pro Direct-Tastatur- und Mausablage

Wir wissen, dass Sie es kaum erwarten kdnnen, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit, um die Anweisungen zu lesen, und folgen Sie dieser Anleitung, um
Ihr Produkt zusammenzubauen. Wenn Sie die Anweisungen befolgen, um Ihr Produkt vollsténdig zu optimieren, sind Sie auf dem Weg zum Erfolg.

KONTROLLEN VOR DEM RENNEN

WARNUNG

+ Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da lhr Rahmen durch zu festes Anziehen beschadigt werden kann.

« Wenn Sie weitere Unterstiitzung benétigen, sehen Sie sich das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com
+ Die Teile nicht mit Gewalt zusammenfiigen.

+ Vermeiden Sie das Uberdrehen der Schraubengewinde.

+ Gehen Sie bei Anpassungen bei montierter Elektronik vorsichtig vor.

Wenn Sie Unterstiitzung zu Ihrem Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com
WARNUNG ERSTICKUNGSGEFAHR
Kleinteile nicht fur Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenieBbare Gegensténde in den Mund zu nehmen.

START - Siehe Bilder.

01- A) Entfernen Sie die abgebildeten Nyloc-Muttern von der Unterseite der F-GT Pro-Mittelrahmenverbindung. B) Richten Sie die Montagehalterung mit den
vorhandenen Bolzen an der Mittelrahmenverbindung aus. Bringen Sie die Nyloc-Muttern wieder an.

02 - A) Richten Sie den Cockpit-Montagearm an den Lochern der Montagehalterung aus. B) Schrauben Sie ihn mit M8-Schrauben, Unterlegscheiben und Nyloc-Muttern
durch die Montagehalterung und den Cockpit-Montagearm.

03 - A) Richten Sie den Tray-Montagearm an den Lochern am Cockpit-Montagearm aus. B) Platzieren Sie den Barrel Spacer zwischen den ineinandergreifenden Armen.
Schrauben Sie ihn mit M8-Schraube, Unterlegscheibe und Nyloc-Mutter durch.

04 - A) Richten Sie die Befestigungslocher der Mausablage mit den kleinen Einsdtzen am Ablagemontagearm aus. B) Schrauben Sie die Mausablage mit M6-Schrauben
und Unterlegscheiben in die Einsétze.

05 - A) Richten Sie die Befestigungslocher der Tastaturablage mit den groBen Einsdtzen am Ablagemontagearm aus. B) Schrauben Sie die Mausablage mit M8-
Schrauben und Unterlegscheiben durch die Einsétze.

06 - A) Entfernen Sie die abgebildeten Nyloc-Muttern von der Unterseite der F-GT Pro-Mittelrahmenverbindung. B) Richten Sie die Montagehalterung mit den
vorhandenen Bolzen an der Mittelrahmenverbindung aus. Bringen Sie die Nyloc-Muttern wieder an.

07 - A) Richten Sie den Cockpit-Montagearm an den Lochern der Montagehalterung aus. B) Schrauben Sie ihn mit M8-Schrauben, Unterlegscheiben und Nyloc-Muttern
durch die Montagehalterung und den Cockpit-Montagearm.

08 - A) Richten Sie den Tray-Montagearm an den Lchern am Cockpit-Montagearm aus. B) Platzieren Sie den Barrel Spacer zwischen den ineinandergreifenden Armen.
Schrauben Sie ihn mit M8-Schraube, Unterlegscheibe und Nyloc-Mutter durch.

09 - A) Richten Sie die Befestigungslocher der Mausablage mit den kleinen Einsatzen am Ablagemontagearm aus. B) Schrauben Sie die Mausablage mit M6-Schrauben
und Unterlegscheiben in die Einsétze.

10 - A) Richten Sie die Befestigungslocher der Tastaturablage mit den groBen Einsétzen am Ablagemontagearm aus. B) Schrauben Sie die Mausablage mit M8-Schrauben
und Unterlegscheiben in die Einsatze.

WARNUNG

+ Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da lhr Rahmen durch zu festes Anziehen beschadigt werden kann.

+ Wenn Sie weitere Unterstiitzung benétigen, sehen Sie sich das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com
+ Die Teile nicht mit Gewalt zusammenfiigen.

+ Vermeiden Sie das Uberdrehen der Schraubengewinde.

« Gehen Sie bei Anpassungen bei montierter Elektronik vorsichtig vor.

15



8 support@nextlevelracing.com

F-GT Pro Direct ¥ —$F—FB&UNVZ MA DBIREREAE

L=2FBOTTOTITLTVAC L Eh Do TWE T BEE NI T A1 ROIERICE TR EAT TSV R - TR A TR BB T AT
RIIADEN R £,

L-Z§iFIys

ﬁztl:

Wg%wu LAEETAENN B MA UL TISBH T EZERLAVTEE,

s IR BRBER A VAN ILET A2 BB T 37\ support@nextlievelracing com £ THREVEDELELY,
'EBDD%ﬁEE }Eﬁ‘ ’T‘+T$v\/r<ii‘\/\o

RILNDRCILDRELRNEDIC LTS,

CEFRBEIORIT HEGW%HDFA SERLTEL,

BB AR MWERFSIE. support@nextlevelracing com FTHEEVEDE T EL,
HERORR
INEBBRDBE1 D3 HARBDS TR BASNAVDDZOICANSBEOHHAICISEL T EE A

ks - ERESRL TS, B

01-A) F-GT Pro Sy RTL—LEGEO TAINS Nyloc Ty hEEDALESB) YO0 T57y eIy IL —LEROBIEORI MIBDE £ T Nyloc Ty M BERDA
DEIN

02-A) 2y Iy MRDEF 7= LERDRIF T2y bORICADE FTB) ME RN Ty v — F1 Oy Ty EERL TR 727y b e Ay oy BRDRIFT
—LERINTREELET,

03-A) WGMH T7—=L& 2y 7y DN T—LONICEOE ET.B) B L7 —LOBIC AL —ZEBL £ ME RN Ty ov—FA Ay I Fvh
FHELTNL N TEELE T,

04-A) 771 MADBDFINE N ABRDET T—LONEBA A —MIADEETBME RIS LDy v —EFBL TN VA MAZA VMR TEELE
ED

05-A) F=HR—R bLADEDFATF NS ABDF I T—LORIBA A —MIADEET B M RILM Ty v —ZBRLT N VA AT A —MIRILNTEE
LET

06 - A) F-GT Pro Sy RIL— L&k D TS Nyloc 79 MEEDALET.B) XUV T2y b2y RTL— LEGOBFEORL M EHE £ Nyloc 7y M BERDA
‘jigo

07-A) vy MRORH 7 — LERDEH T2y b ORICEDEETB) M RV Ty v — A0y I F e EBL TR T2y b e Dy 7y b B[ 7
—LERINTEELED

08-A) FLABDR Y- L%y 7 Ey MRDA T T—LONICEDE ET.B) B LI 7 —LOBIC AL AR —ZEELE T M RN Ty sy —F 10w Fvh
ERLTRLNTEELET

09-A) YT FLADEDFFNE S ABOFFT—LDNSBA A —MNIEDEZT B MO RN Dy v —ZERLT YT MAZ A MR TEELE
ER

10-A) F=R—RF SLADBDFHIFNZ AR T - LORIBA S —MIEDEET R ME R Ty v—ZERALT VR MAZA Y —MIRILNTEE
L&Y

ford= )
==l
.%ﬁ%m%tm—m*ﬁf ?é?ﬂfﬁ%%ﬁ:@%ﬁ%ﬁ?Cl@%@ﬂ,ﬁﬁ@%Lm\T@ié‘v\o
IR MIERBEIE A VAN LET A2 BRI 37\ support@nextlevelracing com £ THREVEDETELY,
« o BRI T»,@L\R 2L,
RAORUILATELBVEIC LT</__ .
-Eaﬁ“%ﬁﬁmﬁww\ ETRRETOREIEEL TS,

g

16



Video Instruction: bit.ly/nirbuild

Manual de instrugdes do teclado e da bandeja do mouse F-GT Pro Direct

Sabemos que vocé estd ansioso para comegar a correr! Leve 0 seu tempo com as instrugGes e siga este guia para montar seu produto. Vocé estard se preparando para
0 sucesso seguindo o livreto de instrucdes para otimizar totalmente seu produto.

VERIFICAGOES PRE-CORRIDA

AVISO

+ Ndo utilize ferramentas elétricas para a montagem, pois apertar demais pode danificar a estrutura.

+ Se precisar de mais suporte, consulte o video de instalacao ou entre em contato conosco pelo e-mail support@nextlevelracing.com
+ Nao force as pegas uma na outra.

+ Evite parafusos com rosca cruzada.

« Tenha cuidado ao fazer ajustes enquanto os componentes eletronicos estiverem montados.

Se precisar de suporte com seu produto, entre em contato com nossa equipe amigavel em: support@nextlevelracing.com
AVISO RISCO DE ASFIXIA
Pecas pequenas ndo sdo indicadas para criancas menores de 3 anos ou pessoas que tenham tendéncia a colocar objetos ndo comestiveis na boca.

INICIO - Consulte as imagens.

01- A) Remova as porcas Nyloc mostradas na parte inferior da conexdo do quadro médio do F-GT Pro. B) Alinhe o suporte de montagem com os parafusos existentes na
conexdo do quadro médio. Reinstale as porcas Nyloc.

02 - A) Alinhe o brago de montagem do cockpit com os furos do suporte de montagem. B) Parafuse o suporte de montagem e o braco de montagem do cockpit usando
parafusos M8, arruelas e porcas Nyloc.

03 - A) Alinhe o Tray Mounting Arm com os furos no Cockpit Mounting Arm. B) Coloque o Barrel Spacer entre os bracos interligados. Parafuse usando M8 Bolt, Washer e
Nyloc Nut.

04 - A) Alinhe os furos de montagem da bandeja do mouse com pequenos insertos no braco de montagem da bandeja. B) Parafuse a bandeja do mouse nos insertos
usando parafusos e arruelas M6.

05 - A) Alinhe os furos de montagem da bandeja do teclado com as insercdes grandes no brago de montagem da bandeja. B) Parafuse a bandeja do mouse nas
insercOes usando parafusos e arruelas M8.

06 - A) Remova as porcas Nyloc mostradas na parte inferior da conexao do quadro médio do F-GT Pro. B) Alinhe o suporte de montagem com os parafusos existentes
na conexdo do quadro médio. Reinstale as porcas Nyloc.

07 - A) Alinhe o brago de montagem do cockpit com os furos do suporte de montagem. B) Parafuse o suporte de montagem e o brago de montagem do cockpit usando
parafusos M8, arruelas e porcas Nyloc.

08 - A) Alinhe o braco de montagem da bandeja com os furos no braco de montagem do cockpit. B) Coloque o espagador do cano entre os bragos interligados.
Parafuse usando o parafuso M8, a arruela e a porca Nyloc.

09 - A) Alinhe os furos de montagem da bandeja do mouse com pequenos insertos no braco de montagem da bandeja. B) Parafuse a bandeja do mouse nos insertos
usando parafusos e arruelas M6.

10 - A) Alinhe os furos de montagem da bandeja do teclado com as insercdes grandes no braco de montagem da bandeja. B) Parafuse a bandeja do mouse nas
insercGes usando parafusos e arruelas M8.

AVISO

+ Ndo utilize ferramentas elétricas para a montagem, pois apertar demais pode danificar a estrutura.

+ Se precisar de mais suporte, consulte o video de instalacao ou entre em contato conosco pelo e-mail support@nextlevelracing.com
+ Nao force as pecas uma na outra.

« Evite parafusos com rosca cruzada.

« Tenha cuidado ao fazer ajustes enquanto os componentes eletronicos estiverem montados.

17



8 support@nextlevelracing.com

PyKoBOACTBO N0 3KCN/yaTaLMu NOACTABKU ANS KNaBUaTypbl U Mbiwm F-GT Pro Direct

Mbl 3HaeM, 4TO Bbl XaxaeTe HayaTb roHki! He Toponutecs ¢ VNHCTPYKLMAMA 1 cneuyme 3TOMY PYKOBOACTBY, 4yTo6bI CO6paTb CBOW MPOAYKT. Bbl HacTpouTe ceb9 Ha
ycnex, Cnefys MHCTPYKLMM NO NONHOI ONTUMMU3aLMK BaLLEro NpoaykKTa.

MPOBEPKM NEPEL FOHKOM

MPEOYNPEXOEHUE

+ MoxanyiicTa, He UCNONb3YWTE INEKTPOMHCTPYMEHTbI A5 COOPKM, Tak Kak Ype3MepHOe 3aTArBaHNe MOXET NOBPEAVTL pamy.

« Ecnv BaM HyxHa BononHUTENbHas NOAREPXKKA, NTOCMOTPUTE BUAEO MO YCTAHOBKE N CBSXUTECH C HaMU N0 agpecy support@nextlevelracing.com
+ He npunaraiite ycunui npu COBANHERUN fieTanel.

+ /136eraiiTe cnonb30BaHNs 6ONTOB C NEPEKOLLEHHON Pe3bOOIA.

+ ByakTe 0CTOPOXHbI NPY BEIMOAHEHNN PETYAMPOBOK, NOKA 3M1EKTPOHNKA YCTAHOBNEHA.

Ecnv Bam TpebyeTcs noafepxKa no BalleMy NPOAYKTY, CBSXMTECH C Halleil ApyXentoGHoA KoMaHaoii no agpecy: support@nextlevelracing.com
MPEAYNPEXOEHWE OMACHOCTb YAYLUEHWUS
Menkue netanu He NpeaHasHaueHbl An9 ATl MNajLwe 3 NIET v InL, CKNOHHbIX KNACTb B POT HeCbeaoGHbIE MPeAMETb.

HAYAJIO - Cm. 3oGpaxeHms.

01— A) CHumure raiiku Nyloc, noka3aHHble C HUXHEN CTOPOHbI coeanHerms cpearei pambl F-GT Pro. B) CoBmecTnTe MOHTaXHbIA KPOHLUTENH C MMEIOLLMMUCS G0nTamMm
Ha COeMHEHUN CpeaHei pambl. YcTaHosuTe raiku Nyloc Ha mecTo.

02 - A) CoBmecTUTE MOHTaXHbIA KPOHLUTEH KaOUHbI C OTBEPCTUAMI Ha MOHTAXHOM KpOHLLUTERHE. B) CoeanHnte MOHTaXHbIA KPOHLUTEAH 1 MOHTAXHbIA KPOHLUTENH
kabuHbl 6ontamun M8, waiibamm v raiikamn Nyloc.

03 - A) CoBMeCTUTE KPOHLLTENH KPENnNeHs 10TKa C OTBEPCTUSIMU Ha KPOHLLTEIHe Kpennerus koknuTa. B) MomectuTe pacnopHyto BTynKky CTBONa MEXAY CLeneHHbIMU
pblyaramu. 3akpenute 6ontamu ¢ nomoLLbto 6onta M8, waitbsl 1 raitku Nyloc.

04 - A) CoBMeCTITE MOHTaXHbIE OTBEPCTUS MOAAOHA ANS MbILLN C HEGOMbLIMMM BCTABKAMM Ha KPOHLUTENHE An8 Kpennerus noaaoHa. B) MpukpytuTe noanoH ang
MbILLW K BCTABKAM C nomolLLbio 601108 M6 v Lwaiib.

05 - A) CoBmecTUTe MOHTaXHbIE OTBEPCTUS NOACTABKM ANS KNaBUaTypbl ¢ 60MbLUMMI BCTABKAMU HA KPOHLUTEHE KpenneHus noactasku. B) Mpukpyture noactasky ans
MbILLW K BCTABKAM C NoMolLLbio 601108 M8 v Laiib.

06 — A) CHumure raiiku Nyloc, noKa3aHHbIE C HIXHENR CTOPOHbI CoeanHerns cpearel pambl F-GT Pro. B) CoBmecTTe MOHTaXHbI KPOHLLTENH C MEtoLLMMUCH GONTaMK
Ha COeMHEHUN CpeaHei pambl. YcTaHosuTe raiku Nyloc Ha mecTo.

07 - A) CoBMeCTUTE MOHTAXHbII pblyar KaOWHbI C OTBEPCTUAMI Ha MOHTAXHOM KpOHLLUTEHe. B) CoeanHnte MOHTaXHbIA KDOHLUTEAH 1 MOHTAXHbIN pblyar KabuHbI
6ontamu M8, waiibamm v raiikamu Nyloc.

08 — A) CoBmeCTHTE KPOHLUTEAH KpenaeHus N0Tka ¢ 0TBEPCTUAMI Ha KPOHLUTENHE Kpenneus KabuHbl. B) MomectiTe pacnopHyto BTyNKy CTBONa MEXAY CLENNEHHbIMM
pblyaramu. 3akpenute 6ontamu ¢ nomoLLbto 6onta M8, waibsl 1 raitku Nyloc.

09 - A) CoBmecTUTE MOHTaXHbIE OTBEPCTUS NOAAOHA ANS MbILLK C HEGOMBLUMMY BCTABKAMM Ha KPOHLLTEIHE NS Kpennerus noanoxa. B) MpukpyTute nogaoH Ang
MbILLW K BCTABKAM C nomolLLbio 601108 M6 v Lwaiib.

10 - A) CoBMeCTHTE MOHTaXHbIE OTBEPCTUS NOACTABKM 418 KNABUATypbl C 60MbLINMM BCTABKAMM HA KPOHLUTEHE Kpennerns nofcTasky. B) MpukpytuTe noactasky Ang
MbILLW K BCTABKAM C NOMOolLLbio 601708 M8 v Laiib.

MPEOYNPEXAEHWE

+ Moxanyicra, He UCNONb3yWTe INEKTPOMHCTPYMEHTI ANS COOPKM, Tak Kak Ype3MEepHOE 3aTArBaHNe MOXET NOBPEUTL pamy.

+ Ecnv BaM HyxHa gononHuTeNnbHas NoAREPXKKa, NOCMOTPUTE BUAEO MO YCTAHOBKE K CBSXUTECH C HaMU No agpecy support@nextlevelracing.com
+ He npunaraiite ycunui npu CoeanHeRm aetanei.

« /A36eraitTe 1cnonb3oBaHust 6ONTOB C NEPEKOLIEHHON Pe3bOOIA.

+ ByabTe 0CTOPOXHbI NPy BEIMOAHEHNN PETYNMPOBOK, NOKA 3NEKTPOHNKA YCTAHOBNEHA.

18



Video Instruction: bit.ly/nirbuild

F-GT Pro Direct Klavye ve Fare Tepsisi Kullanim Kilavuzu

Yarismaya baslamak icin can attiginizi biliyoruz! Talimatlari okumak icin zaman ayirin ve Uriiniiniizil birlestirmek icin bu kilavuzu izleyin. Uriiniiniizii tamamen optimize
etmek icin talimat kitapcigini izleyerek kendinizi basariya hazirlayacaksiniz.

YARIS ONCESi KONTROLLER

UYARI

+ Montaj sirasinda elekrikli aletler kullanmayiniz, asin sikma cerceveye zarar verebilir.

+ Daha fazla destege ihtiyaciniz varsa, kurulum videosuna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin.
+ Parcalari birbirine zorlamayin.

« Civatalarin capraz dis acmasindan kacinin.

+ Elektronik aksamlar monte edilmis haldeyken ayarlama yaparken dikkatli olunmalidir.

Urtiniintizle ilgili herhangi bir destege intiyaciniz varsa litfen support@nextlevelracing.com adresinden giiler yiizlii ekibimizle iletisime gegin.
UYARI BOGULMA TEHLIKESI
Kiiciik parcalar 3 yas alti cocuklar ve agjizlarina yenmesi miimkiin olmayan cisimler gétiirme egilimi olan kisiler icin uygun degildir.

BASLAT - Resimlere bakin.

01— A) F-GT Pro orta sasi baglantisinin alt tarafindan gdsterilen Nyloc Somunlarini ¢ikarin. B) Montaj Braketini orta sasi baglantisindaki mevcut Civatalarla hizalayin. Nyloc
Somunlarini yeniden takin.

02 - A) Kokpit Montaj Kolunu Montaj Braketi iizerindeki deliklerle hizalayin. B) M8 Civatalar, Rondelalar ve Nyloc Somunlari kullanarak Montaj Braketi ve Kokpit Montaj
Kolunu civatalayin.

03 - A) Tepsi Montaj Kolunu Kokpit Montaj Kolundaki deliklerle hizalayin. B) Namlu Ara Parcasini birbirine gecen kollarin arasina yerlestirin. M8 Civata, Rondela ve Nyloc
Somunu kullanarak civatalayin.

04 - A) Fare Tepsisi montaj deliklerini Tepsi Montaj Kolundaki kiiciik ek parcalarla hizalayin. B) M6 Civatalari ve Rondelalart kullanarak Fare Tepsisi'nden ek parcalara
civatalayin.

05 - A) Klavye Tepsisi montaj deliklerini Tepsi Montaj Kolundaki blytik ek parcalarla hizalayin. B) M8 Civatalar ve Rondelalan kullanarak Fare Tepsisi'nden ek parcalara
civatalayin.

06 — A) F-GT Pro orta sasi baglantisinin alt tarafindan gésterilen Nyloc Somunlarini cikarin. B) Montaj Braketini orta sasi baglantisindaki mevcut Civatalarla hizalayin. Nyloc
Somunlarini yeniden takin.

07 - A) Kokpit Montaj Kolunu Montaj Braketi izerindeki deliklerle hizalayin. B) M8 Civatalari, Rondelalari ve Nyloc Somunlan kullanarak Montaj Braketi ve Kokpit Montaj
Kolunu civatalayin.

08 - A) Tepsi Montaj Kolunu Kokpit Montaj Kolundaki deliklerle hizalayin. B) Namlu Ara Parcasini birbirine gecen kollarin arasina yerlestirin. M8 Civata, Rondela ve Nyloc
Somunu kullanarak civatalayin.

09 - A) Fare Tepsisi montaj deliklerini Tepsi Montaj Kolundaki kiiciik ek parcalarla hizalayin. B) M6 Civatalari ve Rondelalari kullanarak Fare Tepsisi'nden ek parcalara
civatalayin.

10 - A) Klavye Tepsisi montaj deliklerini Tepsi Montaj Kolundaki bilyiik ek parcalarla hizalayin. B) M8 Civatalari ve Rondelalari kullanarak Fare Tepsisi'nden ek parcalara
civatalayin.

UYARI

« Montaj sirasinda elektrikli aletler kullanmayiniz, asir sikma cerceveye zarar verebilir.

+ Daha fazla destege ihtiyaciniz varsa, kurulum videosuna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin.
+ Parcalar birbirine zorlamayin.

« Civatalarin capraz dis acmasindan kacinin.

+ Elektronik aksamlar monte edilmis haldeyken ayarlama yaparken dikkatli olunmalidr.

19



8 support@nextlevelracing.com

F-GT Pro Direct Keyboard and Mouse Tray Navod k pouZiti

Vime, Ze touzite zaCit zavodit! Udélejte si Cas s pokyny a podle tohoto privodce sestavte svlij produkt. Postupem podle névodu k piné optimalizaci vaseho produktu se
pfipravite na Uspéch.

PRED ZAVODNi KONTROLY

VAROVANI
+ K montdZi nepouZzivejte elektrické nafadi, protoZe pflisné utazeni miize poskodit ram.
+ Pokud pozadujete dalsi podporu, podivejte se na instalacni video nebo nds kontaktujte na adrese support@nextlevelracing.com
+ Netlacte dily k sobé silou.
+ Vyhnéte se kfizovym zavitovym $roubim.
+ Pri nastavovani namontovane elektroniky budte opatrni.

Pokud potfebujete jakoukoli podporu s vasim produktem, kontaktujte nds pratelsky tym na adrese: support@nextievelracing.com
VAROVANI NEBEZPECi UDUSENI
Malé ¢dsti nejsou uréeny détem do 3 let nebo osobam, které maji tendenci vkladat si do dst nepozivatelné pfedméty.

START - Viz obrézky.

01~ A) Odstrarite zobrazene nylonove matice ze spodni strany spojeni stfedniho rému F-GT Pro. B) Zarovnejte montazni konzolu se stavajicimi Srouby na spojeni
stredniho ramu. Znovu nainstalujte nylonove matice.

02 - A) Viyrovnejte montdzni rameno kokpitu s otvory na montaznim drzaku. B) Prodroubujte montdzni konzolu a montazni rameno kokpitu pomoc roub(i M8, podlozek a
nylonovych matic.

03 - A) Vyrovnejte montdzni rameno podnosu s otvory na montaznim rameni kokpitu. B) Umistéte Barrel Spacer mezi propletend ramena. Prosroubujte pomoci Sroubu
M8, podiozky a nylonove matice.

046 A) Zarovnejte montazni otvory pfihradky mysi s malymi viozkami na montaznim rameni pfihrdcky. B) Pfisroubujte podlozku mysi do viozek pomoci $roubl a podlozek

05 - A) Zarovnejte montazni otvory pfiradky kldvesnice s velkymi viozkami na montdznim rameni pfihradky. B) PfiSroubujte podiozku mysi do viozek pomoci $roubi a

podlozek M8.

06 - A) Odstrarite zobrazené nylonove matice ze spodni strany spojent stfedniho ramu F-GT Pro. B) Zarovnejte montazni konzolu se stavajicimi Srouby na spojent

stredniho ramu. Znovu nainstalujte nylonove matice.

07 - A) Vyrovnejte montazni rameno kokpitu s otvory na montaznim drzaku. B) Prosroubujte montazni konzolu a montdzni rameno kokpitu pomoci Sroubd M8, podiozek a

nylonovych matic.

08 - A) Zarovnejte montdzni rameno podnosu s otvory na montaznim rameni kokpitu. B) Umistéte Barrel Spacer mezi propletend ramena. Proroubujte pomoci Sroubu

M8, podiozky a nylonove matice.

09 - A) Zarovnejte montazni otvory prihrddky mysi s malymi viozkami na montaznim rameni pfihradky. B) Prisroubujte podlozku mysi do viozek pomoci Sroubti a podiozek
M@.

10 - A) Zarovnejte montazni otvory pihrddky klavesnice s velkymi viozkami na montaznim rameni pfihradky. B) Pfiroubujte podlozku mysi do viozek pomoci $roubii a
podlozek M8.

VAROVANI

+ K montdZi nepouzivejte elektrické nafadi, protoZe pflidné utazeni milze poskodit ram.

+ Pokud pozadujete dalsi podporu, podivejte se na instalacni video nebo nas kontaktujte na adrese support@nextlevelracing.com
+ Netlacte dily k sobé silou.

+ Vyhnéte se kfizovym zavitovym $roubim.
+ Pri nastavovani namontované elektroniky budte opatrni.

20



Video Instruction: bit.ly/nirbuild

Instrukcja obstugi klawiatury i myszki F-GT Pro Direct

Wiemy, Ze nie mozesz sie doczekac, aby zaczac scigac sie! Poswiec troche czasu na instrukcje i postepuj zgodnie z tym przewodnikiem, aby ztozy¢ swéj produkt.
Przygotujesz sie na sukces, postepujac zgodnie z instrukcjg, aby w petni zoptymalizowac swoj produkt.

KONTROLE PRZED WYSCIGIEM

OSTRZEZENIE

+ Prosimy nie uzywac elektronarzedzi do montazu, gdyz zbytnie dokrecenie moze uszkodzi¢ rame.

« Jesli potrzebujesz dalszej pomocy, obejrzyj film instruktazowy dotyczacy instalacji lub skontaktuj sie z nami pod adresem support@nextlevelracing.com
+ Nie tgcz ze sobg czesci na site.

+ Unikaj krzyzowego gwintowania $rub.

+ Nalezy zachowac ostroznos¢ podczas dokonywania regulacji przy zamontowanej elektronice.

Jesli potrzebujesz wsparcia dotyczacego swojego produktu, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextievelracing.com
OSTRZEZENIE RYZYKO ZADLAWIENIA
Mate czesci nie powinny by¢ spozywane przez dzieci ponizej 3 lat ani przez osoby majace tendencje do wkfadania do ust niejadalnych przedmiotow.

START - Zapoznaj sie z obrazkami.

01- A) Zdejmij nakretki Nyloc pokazane od spodu potaczenia Srodkowej ramy F-GT Pro. B) Wyréwnaj wspornik montazowy z istniejgcymi Srubami na potaczeniu
srodkowej ramy. Ponownie zainstaluj nakretki Nyloc.

02 - A) Wyréwnaj ramie montazowe kokpitu z otworami w uchwycie montazowym. B) Przykre¢ uchwyt montazowy i ramie montazowe kokpitu za pomoca $rub M8,
podkfadek i nakretek Nyloc.

03 - A) Wyréwnaj ramie montazowe tacy z otworami na ramieniu montazowym kokpitu. B) Umies¢ dystans lufy pomiedzy zazebiajacymi sie ramionami. Przykrec za
pomoca sruby M8, podktadki i nakretki Nyloc.

04d_k {A)dwm\évnaj otwory montazowe tacy na mysz z matymi wktadkami na ramieniu montazowym tacy. B) Przykrec tacke na mysz do wktadek za pomoca Srub i
podktadek M6.

05 - A) Wyréwnaj otwory montazowe pétki na klawiature z duzymi wktadkami na ramieniu montazowym potki. B) Przykrec pétke na mysz do wktadek za pomocg Srub M8
i podktadek.

06 - A) Zdejmij nakretki Nyloc pokazane od spodu potaczenia srodkowej ramy F-GT Pro. B) Wyréwnaj wspornik montazowy z istniejgcymi Srubami na potaczeniu
srodkowej ramy. Ponownie zainstaluj nakretki Nyloc.

07 - A) Wyréwnaj ramie montazowe kokpitu z otworami w uchwycie montazowym. B) Przykre¢ uchwyt montazowy i ramie montazowe kokpitu za pomoca Srub M8,
podkfadek i nakretek Nyloc.

08 - A) Wyréwnaj ramie montazowe tacy z otworami na ramieniu montazowym kokpitu. B) Umies¢ dystans Iufy pomiedzy zazebiajacymi sie ramionami. Przykrec za
pomoca sruby M8, podktadki i nakretki Nyloc.

09 - A) Wyréwnaj otwory montazowe tacy na mysz z matymi wktadkami na ramieniu montazowym tacy. B) Przykrec tacke na mysz do wktadek za pomoca Srub M6 i
podktadek.

10 - A) Wyréwnaj otwory montazowe potki na klawiature z duzymi wktadkami na ramieniu montazowym potki. B) Przykre¢ pétke na mysz do wktadek za pomoca srub M8
i podktadek.

OSTRZEZENIE

+ Prosimy nie uzywac elektronarzedzi do montazu, gdyz zbytnie dokrecenie moze uszkodzi¢ rame.

+ Jesli potrzebujesz dalszej pomocy, obejrzyj film instruktazowy dotyczacy instalacji lub skontaktuj sie z nami pod adresem support@nextlevelracing.com
+ Nie facz ze sobg czesci na site.

+ Unikaj krzyzowego gwintowania srub.

+ Nalezy zachowac ostroznos¢ podczas dokonywania regulacji przy zamontowanej elektronice.

21



8 support@nextlevelracing.com

3disd 1J0gds A1 1WElpe wlsgd 1 sl sl slgus F-GT Pro Direct
Qco Q&J) To&l }Otﬂw Jg.\: Uwgl@! éi 9@0&] k.é@ @Ji:'é UC;&J@AO 9109& 0l U.\JLQJ Jutﬂgﬁ ,cQCJ@ﬂ. 0"060-) Qk.éud\ﬂ Jdodt g|0g..)|ﬁ 60§g UOEJL“;AC) JOCU*’L“SO }\QO@&! gldéN/:J.
Gz9uelo 4l §ud Wgewld

og38)

£ 6126 £32 Ll e gl deylisid Jdogact pst 1o Wb G b 63 gias s lodis 1551’ N

ldgo UC'C" 1Js £IEY RO U)&}{)lte ;@b& u@@ |Juuu6u l9 loyed uu| &J@ support@nextlevelracmg com
“Jlogeg Ulc)]ﬂ ﬁﬁl lJgge.

. Qcog)gb |Jg)l&$ kTJuu\Jd ,cu@“s&

0 23l oo lgle ogagdlo 1ol cydigo Wlzed IIdensogs.

oo wzlzd lds T@ 3.0 £¢ A00zIe 626 IIoyeld Lol 1g9s gds: support@nextlevelracing.com
Ogdg) A0 by NIROols
Tee Lot @b £6) At wo00b JIbGI 390 0s0 3 wuislo Ty i o doso Agsd Jsudg luigl 5) ol T G Tlon 2.

IJualso JICEUu‘SJ

01- |) . hilds uogi}LgJ |Ju|6dgu U,uguoto A UC‘UU lJQ.UJk; Jiogeld 1dlkly |J|9U.:b Jtol_) F-GT Pro. u) §. u)cmo )Ei)o \Juuu@u 28 Uuﬂ&; |J/a9c5.\o 06 lageld 11kl |J|9U»Jo |EJ u_)d@u
wo9lasd 10olsdso.

02-1) g0 Qazlalb 3yle OO0 G458 1JEG1 g IJGLRIO 1) Agz9b g 308 IJOLEL. L) G0 LIk g0y 3gLeb IJLLED ghlg BOLED §.08 IJEEIN Vlywtigsl s syl ag) M8 9&,.:U|u 9003|A5J
A01olsdso.

03- |) Y u;acblo >)|E uuusu |\_J))c 28 Uwudu U/J_gt_g.\o wg >)|E uuu6u G U@gbo ) ua& Slyod |Jluub_9bo ot |J>_)|&50 |\_J,ouou|uJ\5\) $rulyub U'w\-’t-"/’ ppeplyM8 _9&)»U0 _9ua|}>_9J0
0lsdgo-

04 - l) Lg} u,ﬂcmo dutlu UJ\.JLSU _\_)c U/nigw /b& Udut'u IJUo&go U,cscg)o EJLQ .\_)l& u)déu U)_)C [} @) u_)ub _\_)C U/’lﬁuﬂ uUk.Quclu uiwuc.\l}\ /‘wl/“LSJ M6 9&).:U1u

05- 1) &r U}JENO dutlu U)\JLSU N Jgto 1J,0L3|u6t 8 UL‘?UdU UJU@)O |J/a_9(3)0 &J@ .\)i& U)d§u |J>_)C L) §ruyub N 1J Algge uldwudu uluuutﬂ,a /abwl,c@ MBgiJEwldlu

06 - |) Lg,c u_)Uo uogi,c§J |Ju|6dgu U/"5U°C° 20 Ucluu Uw@JG J|uuo|J Ulbb |J|9Uub Jcob F-GT Pro. u) Ity uﬁtmo 38/30 Uuuuksu ,oE Uu_ﬂ&s U/b_gcgﬁo dd luuaU |J\b|) U|_90ub |E) u_)d@u
w3l agd 1olsdso.

07 - l) Srrzlile 3yl GOOgL G U@d)b 28 100l 1) pgpsd ws 36108 Uuuu@u @) §r Qyob gl ed Uuuu@u lg GOOGL G U@d)ﬁ Slgeozsle /abwl/\_g) M8 ggpaldlcs 90091/16J A0
Uohsdsu

08 - |) Ity u,utblo ))|E u_)dLgu |J_\_)C 28 Ududu |J/a9c5.\o 06 >)|E UJJLSu G0 ld@ého v) wE lyod |Jlu.:bgluo QS0 |J.\_)\&§u U)uwludLgu $rulyub UlO"UC)I) pgeplyM8 9&)»ldo 900l p9dd
alsdso.

09- |) Y u,ctb\o kﬁuclu UJJ6U N 1J plgge i Udutlu |Juo&5')o U,c_gcgbo &JLS )_)l& u_)d@u UA_)C 0) §ruub N 1J Algge u|J\.9uclu uiwutal; /°0"|/°L5J Mé 3&0.:\J|u.

10- 1) §r uﬁchlo kﬁutlu u)d@u )_)t Jgto U}U]u@c /DE lddudu U«Ju&o |J)9€3.\0 &JLQ )_ﬂ& u_)\_!Lgu |J_\_)c u) §p u_)ub )_)C U}bw ulddudu uluuut.ﬂ) )Uul}\s_) MSgU&yU[u

. . Oc.\@

676 834 lgugal s laglo doylissd JJQCASE Zoo lo WUISlb S ok @ g836 Ui [odlé Lkl

LBldyo “-’C'E" 1Js )3 A0 IJag/a:)ltE ;@bg u;@@ |Juuu§u l9 loyed uu| &JG support@nextlevelraang com
J| ut,oE Ul@]; /:El uid@go.

. Oc()g)gb |Jg_)l&§ \:JQ»JJ ,euk9|b&

+dy t&jl 803 lple IJogasdlo 1ol o 11058 IIJdw)s068.

22



Video Instruction: bit.ly/nirbuild

F-GT Pro Direct &M EMFEEERRBS

FIREEB T REHEE Il R B i e R R R A AR R fo RRR AT M LB, R RBHET £,
RANE

joed=2

E=

EER R T B TR, KU EIT AP S RAMER, |
JIREFBE T, BUAZEALET support@nextlevelracing com BRI
TEFNREN DR,

BRRIETX T,

TRBFREMHTEENR M.

NRERBEM™ M s, BRARI RV support@nextlevelracing com
ZEERRR

NEEAES 35U T L EREFRE TR RBERABERN A,
Fa—EEE1K,

01- A) B85 F-GT Pro PAEEREEMIE R BE. B) REE X REPIEE R FANERENT. ENREE LB,

02- A) HERMLEESZTEIR R 17T B) (07 M8 B2, @A Nyloc BRREREI TR RN ERRTEE,

03- A) R ZRESERIBTRE LI B) BV R BHE 2 8. 5 M8 iz, 2B Nyloc BEPREIEET,
04 - A) FEITRE RS SHETERE LA EENTT.B) BF Mo BR 2B NS AZ IR,

05- A) HRARETEA SHATRE LX) (£ M BENZER BFA AT I BREE BT,

06 - A) 85 F-GT Pro THERE BRI LB B) H &SR STHEER LB RIEN T BN TR ELER.

07- A) HERMLEESTER R 17T B) (078 M8 B2, @A Nyloc BRRERZI TR RN ERRTEE,
08-A) FARLRESERBLRE CHI7FT.B) RBHE R HUE B AE < 8./ M8 iz, 2B Nyloc BAREIEET,
09 - A BEFHARER SHATRE LAY EITH7.B) BF Mo RN ZERERLEZIET,

10- A FREFRELIA SHERRE LRI, B) (£ M8 Bt R ER SRR,

o d= )

CENERREMIEMTAR, RATEIT SR RIMER,

JIRBEBA—HI, BMEZZMAET support@nextlevelracing.com B3R Z ]
ABRNNE NI ERT

BRERT T,

RRBFREMHTREBNE M.

23






